. | www.ktoutdoor.com
10-400468 Mini Mac Electric 04/72 to 11/72 IPL 88662 Page 1 of 3

General Assembly

24 3221 20

K&T Saw Shop 606-678-9623 or 606-561-4983



10-400468 Mini Mac Electric 04/72 to 11/72 IPL 88662
General Assembly

www.ktoutdoor.com
Page 2 of 3

Ref # Part Number Qty Description

1 110676 2 Nut - Flange 1/4-28

2 87220 1 Guard - Sprocket

3 87591 1 Bar - Guide 10 in.

4 87547N 1 Chain- 10 in. bar

5 101432 6 Screw - Fil hd 10-24 x 1/2"
6 87604 1 Cover - Handle

7 87624 1 Lever - Oil Pump

8 87620 1 Trigger

9 87621 1 Spring - Trigger

10 87623 1 Spring - Trigger latch

11 87622 1 Latch - Trigger

12 88660 1 Cord Set

13 87617 1 Switch

14 87618 1 Housing - Terminal

15 110876 3 Screw - Oval hd 10-24 x 1-1/2
16 87602 1 Base - Front handle

17 87601 1 Handle

18 87634 1 Cap - Oil tank

19 103128 1 "O"Ring

20 103469 1 Screw - Hex hd 10-24 x 3/8"
21 100240 1 Lockwasher - #10

22 100003 1 Washer - #10

23 87637 1 Sprocket

24 110859 1 Seal- Oil

25 102067 1 Nut - Flexloc 10-24

26 104399 1 Screw - Pan hd 10-24 x 2"
27 87636 1 Nut - Bar Adjust.

28 101432 4 Screw - Fil hd 10-24 x 1/2"
29 110777 6 Screw - Fil hd 8-32 x 7/8"
30 110856 1 Bearing - Needle

31 87633 1 Support - Gearcase bar
32 87632 1 Gasket

33 87631 2 Washer - Fibre

34 87629 1 Gear - Spur

35 103510 Key - Woodruff

36 87630 Shaft - Gear

37 110858 1 Bearing - Needle

38 101556 2 Pin-Roll

39 101901 1 Pin - Cotter

40 87635 1 Gauge - Oil sight

41 101987 1 Screw - Rd hd 6-32 x 1/4"
42 87625 1 Pump Assy - Oil

43 102936 2 "O"Ring

44 87626 1 Hose - Oil pickup

45 87627 1 Filter - Oll

46 110857 1 Bearing - Needle

47 87628 1 Gear case

48 87608 2 Cap - Brush holder

49 87607 2 Brush Assy

50 101987 2 Screw - Rd hd 6-32 x 1/4"
51 87605 1 Screen

52 110854 2 Screw - Set 10-24 x 1/4"
53 87606 2 Holder - Brush

54 87615 1 Washer - Fibre

55 87613 1 Rotor Assy

K&T Saw Shop 606-678-9623 or 606-561-4983



- | www.ktoutdoor.com
10-400468 Mini Mac Electric 04/72 to 11/72 IPL 88662 Page 3 of 3

General Assembly

Ref # Part Number Qty Description
56 87612 1 Washer - Fibre
57 101987 2 Screw - Rd hd 6-32 x 1/4"
58 87619 Clip - Wire
59 103678 2 Screw - Hex hd 10-24 x 3"
60 100240 2 Lockwasher - #10
61 100003 2 Washer - #10
62 87609 1 Baffle - Air
63 87610 1 Baffle - Air
64 88661 1 Field Assy
65 110855 1 Bearing - Ball
66 87603 1 Housing - Motor
67 103834 1 Washer
87614 Gear & Shaft Assy.

K&T Saw Shop 606-678-9623 or 606-561-4983



